
 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
IN 

THE REPUBLIC OF INDIA 
 

FINAL REPORT 
VOLUME III  MASTER PLAN FOR PROJECT CITIES 

 
VOLUME III-2 SEWERAGE MASTER PLAN FOR KANPUR CITY 

 
 
 
 
 

 
JULY 2005 

 
 
 

 
 

TOKYO ENGINEERING CONSULTANTS CO., LTD. 
CTI ENGINEERING INTERNATIONAL CO., LTD. 

No. 

GE 
JR 

05-038



 

JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 
NATIONAL RIVER CONSERVATION DIRECTORATE (NRCD) 
MINISTRY OF ENVIRONMENT AND FORESTS 

 
 

THE STUDY 
ON 

WATER QUALITY MANAGEMENT PLAN 
FOR 

GANGA RIVER 
[...]
It is expected that water distribution will be improved to serve a larger percentage of the population. In 
parallel with water supply improvements, sewerage coverage will be extended to more homes and 
hence it is expected that a higher percentage of the population will be able to use flush toilets. 
Therefore the return factor will increase gradually from 0.7 to 0.8 to reflect larger amounts of 
wastewater from improved sanitation facilities and water supply conditions. 
 
5.8 PREDICTED WASTEWATER QUANTITY 
 
5.8.1 Total Wastewater Quantity 
 
The population for each sewered and non-sewered area is multiplied by per capita contribution to 
obtain estimated wastewater flow.  
 

Table 5.5  Projected Total Wastewater Production  (mld) 

Sewer Service Areas 2003 2015 2030 

Per capita (lpcd) 140 145 155 

District I City Central 97.2 116.3 134.8 

District I City East 43.4 66.9 90.7 

District II City Central 118.1 155.6 181.8 

District II South 76.7 135.5 181.8 

District III West 47 116.2 198.9 

District IV East 12.3 39.0 84.5 

Total 394.7 629.5 872.5 

 
Detailed calculations showing sewage generated by ward, by sewerage district and tributary area for 
the years 2003, 2015 and 2030 are presented in Table 5.6. 

 
5.8.2 Sewer Connection Ratios 
 
The number of households connected to sewers at present is unknown but thought to be relatively high 
in sewer-covered areas. However, a comparison between the total amount of wastewater produced to 
total amount measured in open drains indicates that only 10 to 15% of the sewage is actually reaching 
trunk sewers. This indicates a serious problem at the branch sewer level. 
 
The Master Plan identifies a number of trunk sewers facilities and lateral sewers. However the full 
benefits of these facilities cannot be realized unless a program to improve coverage of branch sewers 
and household connections is carried in parallel. Future targets are proposed as a means of identifying 
the quantities of infrastructure and approximate budget requirements required over the planning 
horizon. 
 
The ultimate sewer connection ratio of 80% has been selected to meet water quality improvement 
goals. However, achieving such a target may not be realistic given the large number of projects that 
have to be implemented in such a short timeframe. Furthermore, it is not only a question of providing 
new infrastructure. There is also a huge backlog of maintenance and repair to restore existing systems. 
 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-8 

Table 5.7  Existing and Proposed Sewer Connection Targets 

Sewer Service Areas 2003 2010 2015 2030 

District I City Central 40% 45% 55% 80% 

District I City East 20% 30% 40% 50% 

District II City Central 40% 45% 55% 80% 

District II South - Central 0% 0% 0% 80% 

District II South – West 0% 0% 0% 50% 

District II South - East 0% 0% 0% 50% 

District III West-1 30% 40% 50% 80% 

District III West-2 0% 0% 0% 80% 

District IV East 0% 0% 0% 50% 
Note: the connection ratio for district IV is less than 80% because it is at present less populated and 
therefore a lower priority. Sewerage will only be implemented later therefore it is not likely that a higher 
sewer connection ratio can be achieved. 

 
5.9 WASTEWATER TREATMENT PLANT DESIGN 
 
5.9.1 Wastewater Characteristics 
 
Wastewater composition differs from one situation to the other and is dependant on the level of 
sanitation, water usage, type of collection system, retention time in sewers and infiltration. 
Characteristics influence the choice of treatment method, extent of treatment and quantities of solids 
produced.  
 
Average Biochemical Oxygen Demand (BOD) and Total Suspended Solids (TSS) are the two most 
important factors for sizing treatment plants in the Master Plan. JICA study team conducted a 
sampling programme to determine wastewater characteristics. Various contributing drains were 
identified for this purpose and the influent wastewater at Jajmau STP was also measured.  
 

Table 5.8  Summary of Measured Wastewater Characteristics 

Nalas (1) STP(2) 
Parameter 

Muir Mill Sisamau COD Ganda (130 mld AS)

BOD (mg/l) 64 110 65 140 190 

COD (mg/l) 140 174 102 222 488 

TSS (mg/l) 85 100 76 120 1,210 

pH 7.4 7.0 7.5 7.4 7.5 

Temp .(0C) 30 29 32 29  

Source:  (1) JICA study team, measurements taken May 7 to 18 June, 2003.   
 (2) Average monthly reported by UPJN 
 
Theoretical wastewater strength is calculated based on the amount of wastewater discharged per capita, 
i.e., BOD loading of 45 grams/person/day and SS loading of 90 grams/person/day.  



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-9 

 

Table 5.9  Theoretical Wastewater Strength 

Parameter Unit 2003 2015 2030 

Per capita wastewater lpcd 140 145 155 

BOD mg/l 311 310 290 

TSS mg/l 622 620 580 

 
The values actually measured at the treatment plant and sewer outfall are much weaker. The dilute 
wastewater can be easily explained by the very large amount of wastewater from tapped drains. BOD 
and TSS values during the earlier phases of the project will likely be weaker than those calculated 
above because a large portion of the flow will be from tapped drains. However, as sewerage coverage 
and household connection rates are improved, the BOD and SS values will increase. Therefore, 
wastewater strength used for preliminary process calculations and sizing of treatment facilities should 
be based on a proportional blend using proposed connection ratios. The BOD strength recommended 
for design of future wastewater facilities has been calculated for each district and presented in Table 
5.10. 
 
5.10 TREATMENT EFFLUENT QUALITY STANDARDS 
 
The degree of treatment depends on the standards specified by the Central Pollution Control Board 
and adopted by the NRCD.  
 

Table 5.11  Treated Effluent Quality Standards 

Parameter Unit Discharged to 
water bodies 

Discharged to land 
for agriculture 

Total suspended solids mg/l 50 100 

BOD (5 days at 20oC) mg/l 30 50 

COD mg/l 250 _ 

Faecal coliforms** MPN/100 ml Désirable < 1000 
Max < 10,000 < 10,000 

pH value  5.5-9.0 5.5-9.0 

Sulphides mg/l (as S) 2.0 - 

Total Chromium mg/l (as Cr) 2.0 5.0 

** NRCD guidelines August 2002 
 
Irrespective of final mode of disposal, faecal coliform in treated effluent should not exceed 10,000 
MPN/100ml which is ten times higher than WHO guideline for unrestricted irrigation. This will 
require that all treatment plants have some form of disinfection process or tertiary treatment process 
such as maturation ponds for reducing faecal coliform counts.  
 
5.11 EFFLUENT DISCHARGE ALTERNATIVES 
 
In general the cost estimates have assumed that STP effluent will be discharged to nearby rivers. 
However, one could consider the use of STP effluent for irrigation in agriculture. This would, in most 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-10 

cases, require an effluent pumping station in most locations. Information on required pump capacity 
and effluent distribution facilities is not available since the master plan didn’t include survey of the 
proposed treatment plant or potential irrigation sites.  
 
5.11.1 Unrestricted Irrigation 
 
Unrestricted irrigation, that is, the irrigation of crops having direct contact with humans, either by 
uncooked consumption or other contacts like recreational use (sport fields, parks), is subjected to 
effluent FC counts lower than a value of 10,000 per 100ml, according to NRCD standards. The WHO 
guideline for unrestricted irrigation is 1,000/100ml. 
 
As pointed out in the next paragraph, the application of maturation ponds is the only practicable 
alternative for the removal of pathogens unless chlorine is used. 
 
5.11.2 Restricted Irrigation 
 
Although the health risks of restricted irrigation will be lower, compared to unrestricted irrigation, 
they will still remain. Furthermore, it will be difficult to enforced that effluent will only be used for 
restricted irrigation. Therefore, the same standards should be applied to restricted irrigation and 
suitable post treatment will be required. 
 
5.12 CHOICE OF TREATMENT TECHNOLOGY 
 
5.12.1 General 
 
The performance of several treatment plants implemented under GAP and YAP has been reviewed by 
the study team with the objective of identifying which processes would be most suitable for future 
treatment facilities. Findings of the review are reported Vol. III-11 in Supporting Report. “Case Study 
of Sewage Treatment Plants”. 
 
A qualitative comparison of treatment processes is presented in Table 5.12. 
 
The choice of a treatment technology is driven primarily by the availability of land, the ability of the 
process to meet required effluent criteria and total life cycle cost. If sufficient land can be provided, 
then the JICA study team recommends that Waste Stabilization Ponds be used since these will provide 
the most reliable treatment at the lowest annual operating cost.  
 
Where land is limited, the following processes should be considered (in order of preference) with the 
addition of tertiary treatment to reduce fecal coliform: 

� Aerated facultative ponds (AL) <50 mld 
� Up flow anaerobic sludge blanket (UASB) for flows > 50 mld 
� Fluidized aerated bed (FAB) for flows up to 70 mld 

 
5.12.2 Post Treatment Options for UASB Technology 
 
The Up flow Anaerobic Sludge Blanket (UASB) treatment process is in general unable to meet the 
required effluent criteria without the addition of post treatment processes. Typically UASB is suitable 
for treatment of very high BOD waste from industries as a form of pre-treatment before disposal to 
municipal wastewater treatment systems. Data from a number of UASB plants indicates that the 
effluent is highly anoxic because of dissolved gases. Thus the effluent exerts a very high immediate 
oxygen demand on receiving streams, i.e., same effect as a high BOD load. The BOD, sulphides and 
sulphate contents in UASB effluent generally exceed NRCD effluent standards for discharge to inland 
waters even with 1 day polishing ponds as post treatment. 
 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-11 

The option of combining UASB with some form of aerobic post treatment has been suggested by the 
Steering Committee for the present Study. For obtaining better effluent quality, the following post-
treatment alternatives may be taken into consideration: 

� Trickling filter 
� Aerated lagoon 

 
(1) Trickling Filter 
 
In this option high rate trickling filters would be applied instead of an effluent polishing pond. The 
trickling filters are followed by final sedimentation tanks. Sludge from the sedimentation tanks is sent 
to drying beds. A trickling filter is a biological filter system, in which wastewater is continuously 
distributed over a bed of media. The wastewater organic and nitrogen components will give rise to 
bacterial growth as a bio film onto the fixed media. The bacteria remove BOD, and if sufficiently low 
loading rates are applied the nitrification (conversion of ammonia to nitrate) will also occur. 
 
Trickling filters may be expected to reduce the BOD and sulphide content of the wastewater 
appreciably, bringing these parameters well within the standards. They will, however, not be sufficient 
to bring faecal coliform counts to within the desired standards. Nevertheless, they greatly improve 
effluent quality. 
 
Assuming BOD load of 300 mg/l in raw wastewater, the effluent from a typical 200 mld UASB can be 
expected to have a BOD of 105 mg/l, representing a loading rate of 21,000 kg/day. A total of 20 
trickling filters 36.0 m in diameter would be necessary.  
 
After the trickling filters, final sedimentation should be provided with a surface loading rate of 1 
m3/m2/hr. Three sedimentation tanks with a diameter of 59.5 m would be required. 
 
The total land requirement for 200 mld UASB is roughly 54 hectare. Substituting trickling filters for 
final polishing ponds would require 42 hectare (54 – 16 for FPU + 4 for TF). The investment cost for 
trickling filters is relatively high and so are the O&M requirements. Typical energy requirements 
would be in the range of 100 to 120 kW for pumping and 50 to 60 kW for ventilation. 
 
The effluent quality would be much better than required by the standard. However FC levels remain 
higher than allowable: 

� TSS  : 20-30 mg/l 
� BOD  : 10-15 mg/l 
� Sulphides : 0 mg/l 
� FC count : aprox. 100,000 MPN/100 ml 

 
(2) Aerated Lagoons 
 
In this alternative aerated lagoons would be applied instead of effluent polishing ponds. 
 
An aerated lagoon is a basin in which the wastewater is treated on a flow-through basis. Generally 
aeration is provided by floating aerator equipment. From the engineering aspect, they should be 
considered complete-mix reactors without recycle, having a residence time of minimum three days. 
After the aerated part, an area should be provided for sedimentation of the solids, which can be an un 
aerated end-part of the lagoon, or final sedimentation tanks, depending on the amount of solids to be 
settled. 
 
Aerated lagoons require less surface than ponds because depth can be substantially larger (up to 4.0m), 
but since decay of faecal coliform is related more to HRT than to any other parameter, pond surface 
still would have to be fairly substantial unless chlorination is used for disinfection. 
 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-12 

For a flow of 200 mld the volume required to reduce BOD from 105 mg/l to 30 mg/l would require 
about a 1.5 day retention period. This is equivalent to 300,000 m3, with a surface area of 320,000m2 

assuming a 3.5 m depth in the aeration zone and 1.0m in the quiescent zone. 
 
The total land requirement for 200 mld UASB including a 1 day FPU is roughly 54 hectare. 
Substituting aerated lagoons instead of final polishing ponds would require 70 hectare (54 – 16 for 
FPU + 32 for AL). Investment costs for aerated lagoons are in the order of Rs 53 million. 
 
The effluent quality can be estimated to be: 

TSS   : 20 – 30 mg/l; 
BOD   : 5 – 10 mg/l; 
Sulphides  : 0 mg/l 
FC count  : aprox. 10,000 to 100,000 MPN/100 ml. 

 
Energy use would be in the range of 400 to 600 kW per hour, mainly determined by the energy used 
for the aerator equipment which varies depending on the season. 
 
(3) Overall Comparison of Post Treatment Options: 
 

Criteria Trickling filter Aerated lagoon 

Land 1 2 

Investment cost 2 1 

O&M 2 1 

Effluent 2 1 

Total 7 5 
       Most favorable=1 
 
The ranking indicates that aerated lagoons provide the most cost-effective post treatment of UASB 
effluent enable it to meet the discharge criteria set by NRCD.  
 
5.12.3 Unit Rates Applied in the Calculation of Treatment Costs 
 
Land requirements and cost criteria used for comparison of options in the Master Plan are presented in 
Table 5.13. 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

5-13 

 

Table 5.13  Land Requirements and Cost Per mld for Various Treatment Processes 

(million Rs., million Rs./year) 
Capital Cost 

Treatment Process 
Area 

Required 
(ha/mld) Total M/E Civil 

Annual 
O&M 
Cost 

Wastewater Stabilization Pond* WSP 1.25 1.6 0.03 
(2%) 

1.57 
(98%) 0.06 

Aerated Lagoon 
+ Chlorine Disinfection AL 0.35 2.5 0.50 

(20%) 
2.00 

(80%) 0.30 

Aerated Lagoon 
+ Maturation Ponds AL+ 0.75 3.2 0.64 

(20%) 
2.56 

(80%) 0.32 

Activated Sludge 
+ Chlorine Disinfection AS 0.20 2.7 1.08 

(40%) 
1.62 

(60%) 0.36 

Activated Sludge 
+ Maturation Ponds AS+ 0.60 3.4 1.36 

(40%) 
2.04 

(60%) 0.38 

Fluidized Aerated Bed 
+ Chlorine Disinfection FAB 0.06 4.6 2.76 
[...]
of records relating to pumping stations and the sewerage system makes planning for 
extending services and assessing the amount of sewage presently flowing into the sewer 
system difficult. This also prevents effective maintenance and corrective actions. 

 
5) Storm water and solid waste ingress to sewers: Damaged manholes, sewer defects 

particularly around the nala and connections of nala to the sewerage system have led to 
the increased risk of solid waste entering and blocking the system. 

 
7.3.2 Current Capital Needs 
 
Trunk sewers and branch sewers in the city need to be cleaned. Sewers that have been diverted to 
drains as a temporary relief from chronic blockage or surcharging should be re-instated and connected 
to the sewage collection system.  
 
Drains that have been diverted directly into sewers must be rerouted to formal tapping points. These 
tapping points must be constructed with proper screening and grit removal facilities. Tapping points 
will also require some physical means of by-passing large storm water flows. The present solution of 
manual gates is inadequate and creates operational difficulties.  
 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-3 

7.4 SEWERAGE DISTRICT I (CITY DRAINAGE): JAJMAU STP  
 
7.4.1 General Description 
 
This sewerage district is bounded by the Ganga river to the North, H.B.T.I. and roadways workshop to 
the West, Armapur Estate, Dada nagar, Kidwai nagar and COD in the South. The area extends along 
the east axis of the city taking in the area north of Delhi Calcutta track beyond COD gate up to the 
master planning boundary in the East. 
  
This area includes the old city core with an old sewerage network dating back to as early as 1910 and 
the tannery district located east of the cantonment lands. Wastewater from District I is conveyed to 
Jajmau pumping station via a 90” trunk sewer with maximum carrying capacity of 3,878 lps peak flow 
(168 mld average flow). At Jajmau, domestic wastewater is pumped to the 130 mld activated sludge 
treatment plant and a 5 mld UASB pilot plant.  
 
A separate network of open drains and pumping stations collects about 13 mld of tannery wastewater 
in the Jajmau area and pumps it to the 36 mld UASB treatment works 
 
The total wastewater load for the City district exceeds the carrying capacity of the outfall sewer. The 
existing sewerage network in City district must therefore be reconfigured to provide a smaller 
catchment area population of 8.7 lakhs in 2030 to generate no more than 168 mld (estimated carrying 
capacity for the 90” trunk). It is therefore proposed to divert flow from the Central district (182 mld 
equivalent to a population of 11.7 lakhs) to a new outfall and treatment plant south of the city.  
 
Both treatment plants at Jajmau will need to be augmented to cope with increased domestic flows: 

� By 2015,  
� the domestic activated sludge (AS) treatment plant will be augmented from 

130 mld to 173 mld.  
� the UASB plant will need an additional 16 mld capacity 
� Post treatment processes should be added to the UASB plant 

� By 2030,  
� the AS plant will need an additional 10 mld capacity.  

 
7.4.2 Jajmau Tannery Wastewater Treatment Facility 
 
(1) General 
 
This section includes information pertaining to the city’s existing 36 mld tannery wastewater treatment 
plant at Jajmau. Process control data for the facility is unavailable and plant performance data 
provided to the study team is limited to monthly average, max and min, for influent and effluent 
parameters such as BOD, COD and SS.   
 
Detailed analysis of plant process is beyond the scope of the present study. Nevertheless, a brief 
review of available data is useful for identifying the potential problem areas and solutions that should 
be investigated in more detail in subsequent studies. 
 
(2) Facility Overview 
 
The site plan presented in Drawing B1 provides actual layout and location of the various process units. 
This STP is operated and maintained by a contractor under the supervision of UP Jal Nigam.  
 
The process consists of 2 x 18 mld UASB reactors giving a total capacity of 36 mld. The plant is 
designed to treat 9 mld of wastewater from 175 tanneries in the Jajmau cluster diluted with 27 mld of 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-4 

domestic wastewater (mixing ratio of 1:3). At present, the average monthly inflow to the STP is only 
25 mld of which approximately 13 mld  is tannery wastewater, the balance being domestic wastewater. 
 
Average monthly data made available to the study team for the period of Nov 2002 to Oct 2003 is 
presented in Table 7.7 and Figure7.4. In general, the data shows that actual strength of the incoming 
wastewater exceeds the design parameters. This is not surprising since tannery wastewater is not being 
diluted in the ratio that was intended. 
 

Table 7.8  Design Parameters versus Actual 

Parameters Design value Actual 

Peak  (m3/min) n.a. n.a. 

Average (m3/day) 36,000 25,000 Flow 

Minimum (m3/min) n.a. n.a. 

BOD5 (mg/l) 775 119 to 1,228 

TSS (mg/l) 1,625 215 to 1,835 

COD (mg/l) 1,875 540 to 4,170 

Chromium (mg/l) 30 84.9 

Wastewater quality 

Sulphates (mg/l) 738 532 

BOD5 (mg/l) 175 82 to 382 

TSS (mg/l) 570 170 to 940 

COD 600 245 to 1,046 

Chromium (mg/l) 4.3 12 

Effluent quality 

Sulphates (mg/l) 120 543 
Influent values are after mixing with domestic sewage 
Actual values for BOD, COD and TSS are monthly minimum and maximum from Nov-02 to 
Oct-03 as reported by UPJN Kanpur. 
Actual values for Chromium and Sulphates taken by JICA Study Team, from two day 
composite samples, June 16, 17 2003. 

 
The plant was not designed to meet present NRCD effluent criteria. In fact, effluent from the plant is 
worse than anticipated by the design. Again, this is probably because tannery wastewater is not being 
sufficiently diluted with domestic sewage as originally intended. Chromium levels in the treated 
effluent exceed NRCD discharge standards. 
 
The following recommendations should be investigated in more detail in subsequent studies: 

� The influent should be diluted to respect design parameters 
� The post treatment process should be improved to reduce BOD and sulphides to acceptable 

limits. Options include adding aerated lagoons, trickling filters or forced aeration of the final 
polishing pond.  

� Effluent must be disinfected either by chlorination or preferably by maturation ponds if land is 
available. 

 
(3) Master Plan Provisions 
 
Tannery wastewater flows have already increased from 9 mld to 13 mld. Furthermore, additional flows 
will be diverted to the UASB by the Project to isolate the collection system in Jajmau tannery district. 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-5 

In order to achieve the correct dilution factor of 1:3 the treatment plant should be augmented from 36 
mld to 52 mld. The revised design flows are as follows: 

� 2015: 13 mld (tannery) + 39 mld (domestic) 52 mld @ 1: 3 dilution ratio 
 
7.4.3 Jajmau Domestic Wastewater Treatment Facility 
 

(1) General 
 
This section includes information pertaining to the existing 130 mld domestic wastewater treatment 
plant at Jajmau. Process control data for the facility is unavailable and plant performance data 
provided to the team is limited to monthly average, max and min, for influent and effluent parameters 
such as BOD, COD and SS.   
 
Detailed analysis of plant processes to identify potential improvements for optimizing performance of 
the present treatment plant is beyond the scope of the present Master Planning study. Nevertheless ,a 
brief review of available data is provided to identify the potential problem areas and solutions that 
should be investigated in more detail in subsequent studies. 
 
(2) Facility Overview 
 
The site plan presented in Drawing B1 provides the actual layout and location of the various process 
units.  
 
The treatment plant was commissioned in January 1999.  The process was designed with 3 parallel 
liquid streams giving a total capacity of 130mld. There is provision for adding a fourth 43 mld module. 
This STP is operated and maintained by a contractor under the supervision of UP Jal Nigam.  
 
At present the average monthly inflow is 49 mld with a seasonal fluctuation ranging from 40 mld to 56 
mld. Under the proposed Master Plan the treatment capacity would eventually be augmented to 183 
mld to accommodate projected sewage flows from the City District I. 
 
(3) Liquid Process Units 
 
The present wastewater treatment process consists of two stages: primary treatment and secondary 
treatment. Each phase of treatment acts as a removal mechanism for targeted pollutants in the influent 
wastewater stream. 
 
The wastewater flow enters the inlet collection chamber and preliminary treatment is carried out in the 
subsequent grit chamber. The flow is measured at the Parshall flume. 
 
The flow is divided into three equal streams and enters circular primary clarifier. In the primary 
clarifier, not only some settleable solids but also some settleable organic load is removed from the 
bottom and conveyed to solids handling process with the sludge generated from secondary clarifiers.  
 
Secondary treatment accomplishes the conversion of soluble organic material into settleable biomass 
by utilizing metabolic mechanism of micro-organisms. The biomass is settled in final secondary 
clarifiers. At Jajmau STP, secondary treatment is accomplished with the conventional activated sludge 
process in three aeration tanks using surface aerators. The settled sludge in the secondary clarifier is 
drawn off the bottom and pumped back to the head of the aeration tank to maintain MLSS 
concentrations.  
 
Treated effluent is pumped through a 1500 mm dia. rising main to an effluent channel used for 
irrigation. A by-pass arrangement is also available to discharge effluent to a nearby drain when pumps 
at the lift station fail or when irrigation water is not required.  



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-6 

 
Table 7.9 contains an itemized list of major plant components related to liquid process. The various 
components are listed by treatment stage. The condition of each component could not be assessed and 
will need to be evaluated in subsequent study. Furthermore some of the dimensional data required for 
process calculations is unavailable. 
 

Table 7.9  Major Liquid Process Components 

Level Process Component Condition

Inlet collection chamber 1 – 6.4m x 6.4m x 5.0m(D) n.a. 

Grid chamber 3 – 9.3m x 9.3m x 1.22m(D) n.a. Headworks 

Flow measurement 1 – Parshall flume TW= 2.134m n.a. 
Primary 

Treatment Primary clarifier 3– 44.0m diameter, SWD= 4.1m n.a. 

Aeration tank 3 – 52.5m x34.5m x , SWD= 4.032 m n.a. Secondary 
Treatment Secondary clarifiers 3 – 48.0m diameter, SWD= 3.802 m n.a. 

n.a. = not available 
 
(4) Solids Handling Units 
 
Table 7.10 provides an inventory of solids handling process. Sludge consists of primary clarifier 
sedimentation and biological sludge from secondary clarifier ,that is conversion of organic materials 
into cellular mass. 
 
Biological sludge from the secondary clarifiers is recirculated to the head of aeration tank and to the 
primary clarifiers. The combined sludge settled in the bottom of the primary clarifiers is pumped to the 
2 sludge thickeners. Thickened sludge is then pumped to two primary sludge digesters. Sludge 
entering the digester is stabilized anaerobically where volatile fraction of the sludge is converted by 
bacteria into methane and water.  Digested sludge from primary digesters is sent by gravity to 
secondary sludge digesters. Finally, digested sludge is pumped to 4 centrifuges where it is dewatered 
and then air-dried. The gas containing methane and CO2 is utilized for the production of electricity. 
 

Table 7.10  Major Solids Handling Components 

Process Component Condition

Sludge Thickener 2– 28.0m diameter, SWD= 3.485m n.a. 

Digesters Primary digesters: 2 – 29.0m diameter, SWD= 9.1 m 
Secondary digesters: 2 – 25.0m diameter, SWD= 9.7 m n.a. 

Sludge Drying Beds n.a. n.a. 

n.a. = not available 
 
(5) Evaluation  
 
The treatment plant was designed to treat 130 mld of domestic wastewater with a BOD strength of 
300mg/l. 
 
Average monthly data made available to the study team for the period of Nov 2002 to Oct 2003 are 
presented in Table 7.7. In general, the data shows that actual strength of the incoming wastewater 
exceeds the design parameters. Relatively high average monthly COD values and high sulphates 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-7 

indicate that a large amount of industrial wastewater is present in the domestic wastewater stream. The 
average TSS values are also relatively high and are indicative that tannery wastewater is present. 
 

Table 7.11  Influent and Effluent Design Parameters versus Actual 

Parameters Design value Actual 

Peak  (m3/min) n.a. n.a. 

Average (m3/day) 130,000 49,000 Flow 

Minimum (m3/min) n.a. n.a. 

BOD5 (mg/l) 300 269 to 360 

TSS (mg/l) 600 751 to 1205 

COD (mg/l) 180 n.a. 

Chromium (mg/l) 420 n.a. 

Sulphates (mg/l) 450-550 768 to 1468 

BOD5 (mg/l)  79.5 

Wastewater quality 

TSS (mg/l)  262 

COD 30 25 to 52 

Chromium (mg/l) 50 102 to 128 

Sulphates (mg/l)  0.04 
Effluent quality 

Peak  (m3/min)  176 
Actual values are monthly averages from Nov-02 to Oct-03 reported by UPJN Kanpur 

 
Effluent generally does not meet the requirements set out in NRCD standards for discharge to water 
bodies or used for agricultural irrigation. The treatment plant is not hydraulically overloaded. However 
BOD removal efficiency ranging from 61% to 83% is lower than the norm for activated sludge plants. 
Poor performance of the treatment plant is no doubt caused by the high strength of the wastewater. It 
could also be caused by frequent power failures or discharge of toxic pollutants from industry. 
 
The following recommendations should be investigated in more detail in subsequent studies: 

� Tannery wastewater should be separated from the domestic wastewater stream. This can be 
achieved by implementing a separate collection system for the tannery district and conveying 
all sewage from the area to the UASB plant. 

� The domestic wastewater collection system in the City district must be improved to increase 
the amount of wastewater conveyed to the treatment plant.  

� The activated sludge process should be protected from shock loads by providing a roughing 
filter before the aeration tanks. This might be achieved by installing trickling filters. 

� Effluent must be disinfected either by chlorination or preferably by maturation ponds if land is 
available. 

 
(6) Master plan Provisions 
 
Projected domestic wastewater flows in District I are as follows: 

� 2015: 183 mld 
� 2030: 226 mld 

 
The activated sludge treatment plant can be expanded by adding a third stream to treat up to 183 mld. 
The remaining balance of domestic wastewater (43 mld) will be treated as follows: 

� 5 mld at the pilot plant 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-8 

� 39 mld for dilution with tannery waste at the UASB 
 
7.4.4 Tannery District Wastewater Collection System 

 
The tannery district is served by two collection systems.  
 
A separate network of shallow open drains, implemented under the Indo-Dutch assistance program, 
collects tannery wastewater at four intermediate pumping stations designated as IPS 1 to 4. These 
pumping stations convey tannery wastewater through a common rising main directly to the UASB 
treatment plant where it is supposed to be diluted in a ratio of 1:3 with domestic wastewater (i.e. 9 mld 
tannery wastewater to 27 mld domestic wastewater) before passing through the treatment process. 
 
A conventional network of branch and lateral sewers collects domestic wastewater from households in 
a part of the tannery area. These sewers are connected to the 90” outfall sewer and conveyed to the 
main pumping station at Jajmau and from there to the activated sludge treatment plant. 
 
The activated sludge treatment plant is at present experiencing operational difficulties because the 
BOD, COD and SS loads are quite high. The presence of high chromium levels in the influent is an 
indication that tannery wastewater is still finding its way into the domestic wastewater stream. The 
reason tannery waste is reaching the activated sludge plant can be attributed to the following factors: 

� Not all tanneries are disposing wastewater to the special collection system  
� Solid wastes from the tannery process is frequently dumped into manholes of the domestic 

collection system 
� Existing branch sewers installed in the north side area of 150m road are discharging tannery 

industrial wastewater to 90 inch sewer. 
� According to UPJN, the UASB treatment plant frequently overflows, and the overflow pipes 

are connected to the 90” outfall. The result is that overflows from UASB are subsequently 
pumped to the activated sludge treatment plant. 

 
The following solutions are proposed as possible countermeasures.: 

� Domestic wastewater from the tannery district should be collected separately and conveyed 
directly to the UASB. The estimated domestic wastewater load is 24 mld. Existing branch and 
lateral sewers should be disconnected from the 90” outfall sewer and reconnected to a new 
service pipe dedicated to the tannery district. The service pipe would be terminated at a low 
lift pumping station located near the UASB plant. 

� Manhole covers on the 90” trunk sewer, in the tannery district, should be redesigned so that 
they can only be opened by authorized maintenance personnel.    

� Overflow pipes from the UASB plant should be disconnected from the 90” trunk sewer and 
redirected to the drain east of the site, discharging to Ganga river. 

� According to the monitoring study carried out by IIT Kanpur, the quantity of tannery 
industrial wastewater is estimated to be 13 mld. Therefore, existing 36 mld UASB reactor  
needs additional 16 mld capacity in order to treat tannery industrial wastewater at the mixing 
ratio 1:3 (tannery 13mld : domestic 39mld). 

 
A schematic of the tannery collection system and proposed solutions is presented in Drawing B2. 
 
7.4.5 Domestic Wastewater Collection System 
 
The city district has an existing network of sewers. The carrying capacity of this network is evaluated 
in Table 7.1. The carrying capacity of the existing sewers is computed in accordance with Manning’s 
formula with value of ‘n’ = 0.015 for concrete pipes and 0.017 for brick sewers. Sewage quantities are 
peak flows that the collection system has to sustain. 
 



 Final Report on Water Quality Management Plan for Ganga River
Volume III-2, Sewerage Master Plan for Kanpur City

 

7-9 

From the hydraulic analysis it is evident that most existing trunk sewers will not have sufficient 
carrying capacity even after flows have been diverted to the South District. Table 7.2 identifies a total 
of 30.8 km of sewer pipe that will need to be replaced before 2015. Considering the congested 
situation of streets in the area the new sewers will probably have to be laid along the same alignment 
as old sewers. Maps and data on existing sewer alignments is either unavailable or extremely 
unreliable. It will therefore be necessary to confirm the location and condition of existing sewers, as 
well as the feasibility of replacement by carrying out detailed site surveys in subsequent studies.   
 
Tentative alignment and sizing of proposed sewers is presented in Drawing B4.  